



Thermal Tech & Temp

Material Testing Results TTT-SIL-3600-Silica Fabric

<u>TEST, UNIT OF MEASURE</u>	<u>RESULTS</u>	<u>REQUIREMENTS</u>
------------------------------	----------------	---------------------

Flame Resistance

Test Method 2 - Fold

After Flame, Seconds	0.0	
	0.0	
	0.0	
	0.0	
Average:	0.0	2 Max Individual

Char Length, inches	0.2	
	0.2	
	0.3	
	0.2	
Average:	0.2	41.3 Max Individual

Test Method 2 - Fold

Dripping & Flaming, Seconds	0.0	
	0.0	
	0.0	
	0.0	
Average:	0.0	2 Max Individual



Thermal Tech & Temp

Material Testing Results

TTT-3400 SRC Fiberglass Fabric (Rubber Coated)

<u>TEST, UNIT OF MEASURE</u>	<u>RESULTS</u>	<u>REQUIREMENTS</u>
------------------------------	----------------	---------------------

Flame Resistance

Test Method 2 - Fold

After Flame, Seconds	0.0	
	0.0	
	0.0	
	0.0	
Average:	0.0	2 Max Individual

Char Length, inches	0.9	
	0.1	
	0.5	
	0.4	
Average:	0.5	41.3 Max Individual

Test Method 2 - Fold

Dripping & Flaming, Seconds	0.0	
	0.0	
	0.0	
	0.0	
Average:	0.0	2 Max Individual